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K4%&%] ( K4 series) Parts Manual
=. g &3M/Cloth plate assemblies
e 5 5 SN L W
7 30112001 255002 P9 filter 1 '1‘0‘. Paﬂs JNo. Ref.F;;ﬁrrt.lilo. B2 Description Nfr(nier
8 30223006 255108 i pin 1 1 501005 7021 125 M4X10 screw 3
9 301530001 250117 Pl bed pin 4 2 502001 007043 124TM4X6 screw 3
10 20122009 210003 T plug 1 3 303607 f;‘ff‘ THEIC T Thed cover 1
11 30111001 206590 bR oil sight gauge 1 4 102001 7019 HETMAX8 screw 7
12 W02003 #E10 (£ washer 4 5 30212008 R Cover plate 1
13 505001 BETM10x27.5  |screw 4 6 30222006 s Flat mat 1
14 30112002 250020 i cover 1 30222027 AR Flat mat 1
15 501002 7017 BETMAX6.5 cscrew 2 7 501004 T screw 1
16 100886 LA chassis 1 8 302930 Ha bed cover 1
17 100887 BLAE R4 S:;'Iga under 1 9 31001005 [ needle plate 1
18 30226004 PR pin 2 10 S01005 T screw 2
19 30122007 e plug 1 1 31012023 0389 fidk °°V::ﬂ|al‘é 1
20 31022008 ik plug 1 12 303604 0388 KRR (W 'E%Efm’er prate 1
21 31022015 ES) plug 1 13 S04019 7024A IR4T screw 2
22 31022016 bES) plug 1 14 31026004 0330 Bl pin 1
15 510026 4554 AT M3X3 screw 2
16 31022004 0325 i b 2 peeae town ater 1
17 31012039 i SEAE £ T bed cover plate 1
18 30222006 21005 iy 4 cushion 2
19 31001008 (k3 cover before bed 1
20 31009005 R B B bracket 1
21 S01006 IRETM3x4.5 screw 2
22 30226013 240198 # pin 1
23 31001010 RS hinge 1
24 $10005 4554 HETM3X3 screw 2
25 207511016 007022A 5 MAX16 screw 2
26 30128002 k05 bracket assembly 3
27 301520002 250013 e G FEIRET  [screw 1
28 301530002 ) screw 1
29 $02001 007043 BETMAX6 screw 3
30 303601 SEMM (W) S:r‘:] ;gxzrms 1
31 30213045 UTiE 4 threadguide 1
32 S01004 AT screw 1
33 13812007 % circlip 1
34 S01002 ] screw 2
35 30213009 fuRZ 3N threadguide 1 35:\ J:ﬁ?ﬂ]};ﬂ}'ﬁ:/Maln shaft assesmblies
75 5 BEAG . ¥tk
36 301511024 e screw 1 Lé Paﬁs?No. Ref.fﬁt?\lo. H Description Numter
1 S01011 7028 2£TM5x10 screw 2
251 /Bushing assemblies 2 301510004 4592 AT screw 1
ﬁf‘ Pafan. Rcfi ﬁ?Nn 4H Description [‘\I/micr 3 511001 7152 IRFTMBX0.75x6  |screw 1
1 31003002 A sleeve 1 4 508001 7153 4TMBx0.75%3.5 |screw 1
2 30103106 210297 o 2R A 1 sleeve 1 5 30224005 (RN LR bearing 1
3 30103106 210297 JuRZ Ltk sleeve X 6 400065 250560A I-4h crankshaft 1
4 20103020 250141 A sleeve . 7 400061 253500-02 JEFHALLE ;222;0;:‘;“ 1
5 20103020 250141 A sleeve 1 —. BERHM/Cover assemblies 8 501008 007021A 24TM3.5x13 screw 2
6 30203004 250146 fHFEE sleeve i T\lf Paﬁs%No. R:fj;zio. 2R Description Namﬁger 9 400308 R A motion assy 1
7 30203005 251003 EHFF TS sleeve 1 1 S04060 7021 HETMAX12 screw 9 10 30104006 253501A B crank assembly 1
8 30203024 250147 JE B sleeve 1 2 303600 Lt () arm cover(top) 1 11 505002 4534 TR Toolt 1
9 30203025 250136 W £ sleeve 1 3 30122005 iE] plug 1 12 30109003 250524 b4 T i e balance weight 1
10 20622019 il plug 1 4 20711055 i Oil Sight Window 1 13 510002 4514 IZETM5X5 screw 2
11 30122039 blilEsy plug 1 5 21022003 AR o ring 1 14 30103004 250506 e joint 1
12 30203002 250137 R sleeve 1 6 31022010 - i 28 The head gasket 1 15 512003 4555 HETMEX0.75x7  |screw 4
13 30203003 250138 FEMEE sleeve 1 7 501060 7052 25T M6X10 screw 6 16 510029 4547 24T M6X0.75x5__|screw 9
14 30203006 0628 P sleeve 1 8 303605 250154 J5i iR arm cover(rear) 1 17 3012400400 250529-91 & bearing 1
15 30203039 0628 P sleeve 1 9 31022013 250155 5w bR A gasket 1 18 30103012 HkE bushing 1
16 30203011 250139 EHE S sleeve 1 10 207511007 ) screw 2 19 30235004 R E gear(upper) 1
17 30203017 250140 TN sleeve 1 11 31012020 [aRiEak: needle bar cover 1 20 31003003 R bushing 1
18 30222011 i plug 1 12 31022006 Bk #E4  |oring 1 21 3012400400 250528-91 FUESE TS bearing 1
19 30203018 250141 EINFIGE sleeve 1 13 13837002 [EEn plug 1 22 B01005 h7#6203 bearing 2
20 30203014 Rk sleeve 1 14 10122003 BLES] plug 1 23 31002009 Je g shatft 1
21 30222010 i plug 1 15 303599 MLk #% (i) |arm cover(rear) 1 24 31035002 Fi pulley 1
22 30203015 EER LIRS sleeve 1 16 31012042 w2 R glass plate 1 25 S$12001 4556 B24TM6x8 screw 1
23 30203016 204089 GERLICES sleeve 1 17 31012029 fakit Shield frame 1 26 $10009 4541 URETMEx8 screw 1
24 30203012 LELSS sleeve 1 18 30111003 250257 AW eye guard 1 27 505004 4501 ) screw 1
25 30203009 250191 T i £ sleeve 1 19 W01002 202875 £l sticker 2 PO, FHEi&Ff4/Hook shaft assemblies 28 W01004 204585 £ washer 1
26 30203010 250144 TR E sleeve 20 S01006 7009 B24TM3x4.5 screw 2 5 No. LA ZEA EA i Description Hi 29 S10004 4592 U25TM8x1x12 screw 1
1 Parts No. Ref.Part.No. Number
27 P03005 H4X8 pin 1 21 501060 7052 R screw 2 1 400082 250551 L] crankshaft 1 30 301517001 AT screw 1
22 W02004 303335 6 sticker 1 2 S$10016 7036 HEETMAXS screw 1 31 31009001 SEiT e Balance weight 1
23 31012012 ity e e 1 3 31002008 250554-92 ek crankshaft 1
24 301520001 URET screw 1 4 $10015 7128 #24TM6x%0.75%4  [screw 2
25 W03001 210307 i 1] washer 2 5 400070 210091-92 FRIEFF connection 1
26 20131063 PR sticker 1 6 301511004 5376 #57SM11/64*40 _|screw 4
27 501002 AT screw 1 7 400228 252056-92 ERhii crank 1
28 31022014 FAH Card line piece 1 8 505002 4534 T VOO T ot 1
9 3012400300 250529A91 IR bearing 1
10 510029 4547 HETMEX0.75%5  |screw 8
11 3012400400 250557-91 IR bearing 1
12 30103012 e bushing 1
13 3023501700 401 JEALE L |gear(lower) 1
14 30103008 250544 AT bushing 1
15 31003004 R bushing 1
16 512003 4555 HETMEX0.75%7  |screw 2
17 B01003 Hi7K6304Z bearing 1
18 30108001 250514 21| ring 1
19 S01004 7018A 5T MAXT7.8 screw 2
20 3023501800 402 B[R4 [gear(lower) 1
21 30235020 305050C [EEZi timing belt 1
10 30227003 251018 BRI latch 1
11 501003 7021 HEMAx12 screw 2
12 30123002 179040-05 B sponge 1
13 30112009 206524 MR oil wick retainer 1
14 30123014 212186 RLE oil wick 1
15 30134001 3564 needle holder 1
16 510026 4554 HETM3X3 screw 3
? 17 30115067 356411 needle plate 1
18 302517001 005511-HC AT screw 2
é 19 30210005 5 EEL] sponge 1
20 $10007 4546 HETMAx4 screw 2
21 30204035 4035 ERaR L] oil wick 1
—. ZER¥M4/Frame assemblies 22 301511025 7086 S HAREAT screw 1 @
}Zj Paﬁs%No. Rf;f;ﬁ.ﬁlo. EA Description | %t~ Number 23 30201008 251512 RS needle guard(rear) 1 A~ ﬁﬁ%/Needle bar assemblies
1 30122006 240052 iiE2s plug 2 24 30217002 257567 JEdEr needle guard(rear) 1 }?N%i. Paﬁs%NO. Re%;f;ﬁ.ﬁlo. A Description Numﬁger
2 21022005 FiES) plug 1 25 $10007 4543 25T M4x4 screw 2 1 30202024 251014-91 A1 AT needle bar 1
3 21012018 biESE ] washer 1 26 30204003 251513-92 Eadin lever 1 2 30102009 206061 EHFTAL Sk Zizicmr 1
4 20622019 i plug 1 27 501029 7013 IATM3.5x75  [screw 1 3 301511005 5325 FHFFHL IR |serew 1
5 30222002 209084 i plug 1 28 30201007 251514 A reeTe 1 4 30205002 251016 AT [link 1
6 H01001 240001 s 44 ring 1 29 30217001 257568 [ i 1 5 30102050 206053 SEFFR G [eccentric pin 1
30 30117001 Bl sponge 1 6 B07001 240008 | ks x 12x 12 |"ecdle 1
baearing
31 30203056 PR sleeve 1 7 30128030 240101 ] washer 1
32 30207071 b e 1 8 30109004 206063 EFATHEHL  |guide block 1
9 31009006 251017 PG |guide 1




J\. F4E#4/Feed mechanism

34 30209008 252632 BERGES block 1
35 B07008 210238 i 7&9x12x13 needle bearing 1
36 30204008 252628 EEE R guide (right) 1
37 510013 7152 $4TM6%6 screw 1
38 30208001 EEE collar 1
39 S$10029 -34) screw 1
40 30208002 EELE) collar 2
41 S$10029 -34) screw 2

+t. TEER4E/Needle guard assemblies

R

5

E linc?

=

Kk

- ] SN R B
)TNtJ). Pags JNo. Re/f.f;rt(.lilo. A Description Nunier
1 3021000300 252607-92 AR O ULE |eccentric 1
2 $10006 4539 #ETM5%6 screw 2
3 B07007 204084 il 7 22x26x10 needle bearing 1
4 30224001 240236 il 7 28x24x13 needle bearing 1
5 30229001 240234 i ring 1
6 30229002 240237 i ring 1
7 30205004 252608 HEFF rod 1
8 30204005 252609-92 ik crank 1
9 S05005 4531 #ETMEx12 screw 1
10 30228007 240055 E washer 1
11 S02016 7041 #5TM3%3.2 screw 1
12 30205005 252612 L IERF rod 1
13 30205007 252614 I BEAH AT link 1
14 30205006 202176 HEFF link 1
15 $10007 4537 5T MAx4 screw 1
16 30226007 252613 PR pin 2
17 20123021 202176 JK7953i 4% oil wick 1
18 30226008 252616 it pin 1
19 30204006 252617 ik crank 1
20 $10029 7142 HETMEX5 screw 2
21 30204007 252618-91 1 A link 1
22 $10029 2547 HETMEX5 screw 2
23 30202008 252622 LN REEEL T guide 1
24 $10006 4539 #ETM5%6 screw 1
25 30227005 252620 i spring 1
26 302530001 7131 2] screw 1
27 30202009 252621 EFER A shaft 1
28 001022 240017 ORLH7x1.5 oring 1
29 30212013 252523 EEENS lever 1
30 S01011 #5TM5%10 screw 1
31 31011007 252624-VB Ellign indication plate 1
32 S02004 4537 I2ETM4x8 screw 1
33 30202010 252625 A screw 1
34 HO05012 201629 1484 ring 1
35 HO5006 200983 1485 ring 1
36 001023 240251 O%![#5%1.5 oring 1
37 S09015 4550 H24TM4x10 screw 1
38 P03011 Hi3x12 pin 1
39 30209006 252626 oy liner 1
40 302516001 252660 ERIE S5 nut 1
41 S10007 4543 H2ETM4x4 screw 1

No. Parts No. Ref. Part. No. Hi Description Number
1 30210002 252036-92 Vs sccentric 1
2 S$10015 7128 H2ETM6X0.75%4 screw 1
3 B07009 206172 Hli7&K26x30x12.7 |needle bearing 1
4 30205003 252035 FERT rod 1
5 30226005 252037-91 AT pin assembly 1
6 N01004 4805 B REMS nut 1
7 W01004 240062 SERFRE R washer 1
8 30201010 252039 HWAT4E guide/looer shaft |1
9 30109001 201074 H X guide 1
10 W02001 202286 #[El5 washer 1
11 301511004 4019 &d 1) screw 1
12 30202007 252044 R EF ATl shaft 1
13 30228006 240232 A washer 1
14 505048 4524\7110 $24TM4x10 bolt 1
15 W02002 201252 R4 \washer 1
16 30228005 240231 HH washer 1
17 30204004 252046-92 1725 1 il lever 1
18 505002 4534 125TM6%0.75x15.2 |screw 1
19 30201011 252040-92 GIEEEN holder 1
20 504019 7021A 1ETM4x12 screw 2
21 30228003 252041 HH washer 2
22 30209003 252042 e slider 1
23 30209004 252043 THikE pin 1
24 510007 4543 5T MAx4 screw 2
25 30201012 252045-92 S Pk holder 1
26 30201101 BliES looper holder 1
27 30221018 B joint screw 1
28 30213050 ek threadguide 1
29 $10007 7129 HRETMAX5 screw 1
30 30217003 257566 B looper 1
31 30228004 252047 EEE AT washer 2
32 30203007 252052 JEE UsHD bushing 1
33 $10013 HRET screw 2
34 30203044 252049-91 EES bushing 1
35 001021 231011 OXIfE12.2x2.4 o ring 1
36 30228002 252055 B washer 1
37 30202006 252048 AT shaft 1
38 S05046 7145 #2%TM3.5%9.5 screw 1
39 S01006 2T screw 1
40 30223014 i felt 1
41 12921002 Bk pipe 1
42 30203045 AR oil cover 1

_I_._
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PRET IR /Needle feeding assemblies

+. ERE G /Presser form assemblies

7B ] SN R B
)Nc;. PagsJNo. Re/f.f;rt(.lilo. A Description Njﬂrzﬁier
1 30110007 254501A W ol 1
2 S10002 4514 HEETM5 X 5 screw 2
3 400059 254511 WREERT connection 1
4 30104024 254503 REIR A A crank 1
5 505002 4534 mfﬂ:% 05X screw 1
6 30126006 254504 JEFF screw 1
7 30128032 240062 ] washer 1
8 N01004 4805 HERIMS nut 1
9 30102024 254519 BT shaft 1
10 30128015 206180 FEEERhEE  |washer 1
11 H05004 306671 12 ring 1
12 30105013 2545068 WRERBENT crank 1
13 S100029 4547 HZETM6 0. 75X 5  [screw 2
14 30126005 254507 REHE B block 1
15 30202018 254518 VAR EN 4R crankshaft 1
16 20123021 202176 JK795H 2k oil wick 1
17 001008 233020 OFIE9X 1.8 oring 1
18 20108006 i collar 1
19 S10026 U R screw 2
20 30104022 254516 L) lever assembly 1
21 S01005 7020 BEETMA X 10 screw 1
22 501017 7022 BEETMA X 14 screw 1
23 30117005 257565 L] spreader 1
24 30128018 B washer 1

4:/Need mechanism

+=. M H/Thread loosing assemblies

=) = Py . FTArE)
No | pansho | merpanno | | Desebion |

1 310S30002 253000-91 iR AT adjusting bar 1

301516005 253003 iJi] [ B} nut 1
3 30227008 240252 PR spring 1
4 30227009 240253 SR /3 3 spring 1
5 30202017 253026 S5 presser bar 1
6 30104017 206139 JERIAL K presser bar clamp 1
7 301511009 BRETMA X 12 screw 1
8 3010901700 253005-91 S EA guide 1
9 S$11025 7025 BRETM4 X 20 screw 2
10 S01006 7009 HEETM3X 4. 5 screw 1
11 3010206400 263008-91 A lever 1
12 30108006 192024 i collar 1
13 301512001 5084 hRIRET screw 3
14 30112016 206157 JERIELSE R [link 1
15 301520007 5386 HRET screw 2
16 30127009 253010 hIEHE spring 1
17 30108005 206156 il collar 1
18 30122023 THhE plug 1
19 30104019 206149 6 A7 bell crank(upper) 1
20 301S11011 5187 S0 AR IRET screw 1
21 30212018 253027 B [link 1
22 301520008 5184 SERERUIRET screw 2
23 30104020 206148 FRIEHAAELL bell crank(lower) 1
24 301520013 002022-4 i T screw 1
25 31002006 S shaft 1
26 31012060 FRIT lever 1
27 S01011 kT screw 1
28 S01004 kT screw 2
29 31012603 JEREMR link 1
30 31012061 FRAZAR link 1
31 S01004 2T screw 2
32 3011601300 257461-56 356/ % i presser foot assy 1

3011601400 364)E presser foot assy 1
33 301511010 001170-3 AN 52 BT screw 1
34 001006 240095 0%Y[E8.5X 1.8 o ring 1
35 3100201000 St 125FRARAT 22?:;%“’ .
36 30122023 4 oil guard. 1
37 30112017 253028 JE R 5 finger guard 1
38 S01016 4549 HEETM5 X 17 screw 1
39 N01004 4805 HZEIM5 screw 1
40 S$12003 B24TM6x0.75%7 _ |screw 1
41 301520007 5386 HEET screw 2
42 31012072 Fut pulling plate 1
43 31012032 JEHR clamp 1
44 S01004 BEET screw 2
45 31012044 AR Support plate 1
46 31012025 5 stator .
47 S01002 7017 HRETM4%6.5 screw 2
48 S01004 kT screw 2
49 31031004 B chain 1
50 30119020 7] cutter 1
51 3102200200 EerpeZ Steel wire rope 1

y o) BH e W
)TNtJ). Pags JNo. Re/f.f;rt(.lilo. A Description Nunier

1 3021400100 AL feed dog

1/30214001 A main feed dog 1

2[30214002 ZEEF diff feed dog 1
3 301511024 7019 [o34] screw 1
4 S01004 2% screw 1
5 S01002 7017 H24TM4%6.5 screw 2
6 30209050 0950 ZER) A differential crank 1
7 S05048 S7028 1257 M4x10 screw 1
8 30203013 252637 & bushing 1
9 30228008 240039 e washer 1
10 L01004 7056 12HEM5%0.5x13  |screw 1
11 30212099 252629 Vi SE guide C(left) 1
12 30226032 0932 e pin 1
13 30206003 0903 FEB) 4R differential braces 1
14 30206004 0904 A 4R feed dog stand 1
15 30209080 0980 TP slider 1
16 30202036 0936 EER ] crankshaft 1
17 30205081 0981 R link 1
18 30203041 0941 e bushing 1
19 302509010 0910 I2ETM4x18 screw 1
20 S05003 4531 12T M5%10 screw 1
21 302517005 0905 WASHUTERET  |screw 1
22 30228020 1045 HETE AR washer 1
23 30204322 1027 R pin 1
24 30204321 1026 FEERBER link 1
25 30205008 252636 FEBNERT link 1
26 30226040 0940 il pin 1
27 S05003 4531 12T M5%10 screw 1
28 30204077 0977 73 link 1
29 30202035 0935 ZEN crankshaft 1
30 30123014 202175 i oil wick 1
31 30126009 210766 il pin 1
32 20123021 202176 JK7957 2% oil wick 1
33 30123001 206748 B felt 11

72 TN BH N W
)Lc;. Pags JNo. Re/f.f;rt(.lilo. A Description Njﬂrzﬁier
1 31013014 FALRAE Lf;[f,,e mread 1
2 3102200200 FALRAN 22 85 1
3 31012048 FALRFIA Loose line board 1
4 S04010 HRAT screw 2
5 S01004 2% screw 4
6 31012044 LESZE 0 1
7 31012025 022 48 R Wire rope clamp 1
8 S01005 HRAT screw 1
9 31013007 puEz 2 Loose line board 1
10 31013016 Wzl e ceramic e 5
11 30113007 LI AR thread guide 5
12 31013022 LR Loose line board 1
13 30103041 206202 e spacer 5
14 3011300400 254010A9U WAL | eeg 3
15 3011300500 254010B9U AL ) gﬁ":"hfp”"g 1
16 3011300600 254010C9U RALE G AN 1
17 301S30010 001817-2A Je L E screw stud 1
18 30128016 210319 St B tension disc 2
19 30123027 TALR I LR 3 felt 1
20 30111005 208450-UA A I3 % cup 1
21 30127011 301037 WS (G spring(heavy) 3
22 30111006 208448 R ratchet 1
23 301516006 208447-UA i R RE R nut 1
24 30127012 201086 WS spring(medium) 1
25 30127013 201068 FEE (59 spring(light) 1
26 3101300700 201068 Je Ll tension 1
27 31009004 FALRH block 1




10, T4

r##544F/Cam assesblies

+=. & H/Thread loosing assemblies

+)\. KADHHLIE/:/Frame assemblies

5

No.

=
Parts No.

ZH
Ref.Part.No.

Ei

Description

Kot
Number

Photoelectric

+75. WEFHE/OIl pump assemblies

5 BHAS - Bkt
F5  No. Paﬁ:v;\lo. Réf.fa{itt.j;o. &3 Description Numter
1 S04004 25T M4x15 screw 1
2 30227016 1516 BoRbE reset spring 1
3 30208020 1520 AP 2?;:1::; ing 1
4 30212068 1568 HEZS bracket 1
5 30313019 ) rees guae 1
6 30313020 RS D ﬂzr:;:t?mde 1
7 501006 7009 124TM3x4.5 screw 3
8 30212084 1584 HE thread guide 1
9 310820007 WRET screw 1
10 31027001 BoRvE reset spring 1
11 31012037 TLRBART fight line wrench 1
12 30208022 1522 Fidke stop 1
13 31012036 O layer 1
14 501002 BETM4x6.5 screw 2
15 30213025 167079 it thread guide 1
16 10128001 LRI HY sticker 3
17 12928036 137108 NI ) thread retainer 2
18 12927012 211388 JeB spring 1
19 301530055 A EARAT adjusting screw 1
20 302516005 IR adjusting nut 1
21 31012034 7R b cover 1
22 501002 BETMAx6 screw 2
23 3101302700 TR gﬁz_e;;hread 1
24 $10007 BRETM4x4 screw 2
25 31008027 FERLES R collar 1
26 512003 4547 #ETMBx0.75%5  |screw 1
27 30224004 1/k6902ZZNR  |bearing 2
28 30123022 EY3 Wool top 1
29 512003 4547 #ETMBx0.75%5  |screw 1
30 31002012 Jatisil shaft 1
31 512003 4547 #ETMBx0.75%5  |screw 2
32 30235019 MAEEFD R (time belt 1
33 512003 4547 #ETMBx0.75%5  |screw 2
34 30203038 HhEE bushing 1
35 30224004 #7k6902ZZNR  |bearing 1
36 501002 BETM4x6 screw 2
37 31027004 g reset spring 1
38 303602 MR (%) [shield 1
39 310520005 T screw 1
40 W03007 Ey spring 2
41 31022011 1 PR cam gasket 1
42 31022012 g spring 1
43 303603 e 1
44 S10007 25T MAx4 screw 1
45 30222006 IR cushion 1
46 501002 7017 124TM4x6.5 screw 4
47 30235021 NGEZ small timing belt 1

H:‘Z Paﬁ:v;\lo. Rifa{ﬁ?;o. e Description [#tft  Number
1 501004 7019 5T M4x7.8 screw 5
2 31013006 253505A (S5 thread take-up 1
3 505004 4501 #ETM5X14 screw 1
4 W02001 303067 g washer 1
5 30101018 253504 ik e lever 1
6 20622019 i plug 1
7 301512001 5084 B AT screw 2
8 30108005 240201 1] ring 1
9 30128008 FRA A washer 1
10 31002001 253503 Lk (Rl |shaft 1
1 30128019 204107 £ washer 1
12 W02002 201252 M43k washer 1
13 505048 4527 #ETMAX10 screw 1
14 501027 7009 #ETM3X6 screw 1
15 31013017 253507 =qlitsk thread guide 1
16 31012022 a2 i thread support 1
17 S01006 WRET screw 1
18 30128034 g washer 1
19 31013005 itk thread guide 1
20 206830016 7170 ] screw 2
21 501004 7018 EM4x7.8 screw 4
22 31012045 Ut e hread tension 1
23 30112033 253511 NS thread guide 1
24 510026 4554 ETM3x3 screw 1
25 30112025 234561 FLR thread guide 1
26 30127014 253517 T 3 spring 1
27 30112026 253593 JEERAR tension disc 1
28 301520009 OW09070-2 LEL) screw 1
29 510001 4535 ETM3x4 screw 3
30 30113012 253545 BHFT I 2 holder 1
31 30113013 234521 LA thread guide 3
32 30112027 253544 FEI A e 42 thread guide 1
33 W01001 303448 M4 washer 1
34 501006 7009 5TM3x4.5 screw 2
35 302516005 VA R A B adjusting nut 1
36 301530055 HZRIZET adjusting screw 1
37 30127016 137109 JeLR spring 1
38 20112033 137108 T thread retainer 2
39 30112032 253547 e R L thread guide 1
40 31012046 253548 MR 2R A thread guide 1
41 31012018 LR thread guide 1
42 30112029 253514 VT2 thread guide 1
43 31013011 253515 LR AR thread guide 1
44 3101204600 WL 2 AL thread guide 1

+H. HEEH/Lubricatrion assemblies

) e S N o
;\loJ. Paﬁs JNo. Ref. PJ;;liloA i Description Nfrlnﬂl;_er
1 30136006 1609 I E L pipe 1
2 301530012 255037 IR screw 1
3 30121021 205113A D5XOTiEF tube 1
4 20636001 200136 ARk joint 2
5 30129006 202199 WERE (K |clamp 2
6 301530013 200152 it T screw 2
7 30121012 255003 il oil pipe 1
8 30123010 240136 i felt 1
9 S10002 4514 I2E] M5x5 screw 1
10 31027005 [EIREE S back felt circlip 1
1 30223023 R B ngk"fZid'e bar 1
12 12921002 240006 D3Ix D5 screw 1
13 20429001 202199 AR clamp 7
14 30112039 255006 e oil guard 1
15 501002 7017 ET M4x6.5 screw 2
16 3012010500 255007-91 A oil distributor 1
17 NO1001 4821 1B M4 nut 1
18 12921005 240134 DAxDBiEF tube 1
19 3022100800 255094-91 A AL oil splash pipe 1
20 30136005 255123 ORILEE DN joint 1
21 20122033 Ey washer 7
22 12921002 DIx D5 screw 1
23 504010 7018A 4T M4X5.5 screw 2
24 W01001 i sticker 1
25 30221023 DAxDEIH pipe 1
26 30223022 [ERIEES felt 1
27 501002 7018 ETMAxXT screw 1
28 201830004 JURTIL-23) joint screw 1
29 12921002 DIx D5 tube 1
30 12512073 T tubing clamps 1
31 30227040 [ SEAR screw 1
32 S05048 W4T screw 1
33 30223023 F745 [l felt 1

5 5 BHEALS . Bk
H;IZ F’aﬁt:No. Ref.fafﬁ?\lo. R Description Nflmber
1 30201029 225041 - oil reservoir 1
2 20528014 202287A 1 washer 1
3 301511015 51388 HomagsT screw 1
1 30201029 255041 Sk On Teservor 1
2 20528014 202287 E) sticker 1
3 301511015 51388 HomagsT screw 1
4 505007 4504 24T M8x20 84T M8x20 4
5 30222014 255042 i T o ring 1
6 3022000300 1722 AL oil pump assy 1
7 30102031 255024 B shaft 1
8 30120004 255025 B2 rotor 2
9 30120005 W17-6 B rotor 1
10 30120005 255027 MEEE rotor 3
1 30120008 255028 BLiES cover 1
12 301520011 7105 SHEARET screw 2
13 30251300 1713 SHEARET screw 2
14 30125003 255019 RS worm wheel 1
15 $10002 4514 24T M5x5 screw 2
16 30120002 W17-4 MRR O Prmp TXed 1
17 30220002 1714 WEE CED pump body 1
18 30120009 1719 WA (R pump body 1
19 30120003 1720 WEE CFD pump body 1
20 S05004 4534 24T M5x12 screw 2
21 301530014 205111 JuRiif=Sa) joint screw 3
22 20136001 206233 PE oil filter 1
23 201530030 210200 [ screw 1
24 001010 206431 OM[#|38.7%3.55 |0 ring 1
25 302597 210201-PD PEE cover 1
26 30131004 9A3002 PR UL filter seal 1
27 501003 7021 1247 M4x12 screw 3
+-t. BEWERE S F/Silicon oil delice assemblies
5 5 BHEALS . Bk
H;IZ F’aﬁt:No. Ref.fafﬁ?\lo. A Description Nflmber
1 30111070 REN A f;"sce"rczif(tpper) 1
2 30112040 207067-PD ik i cap 1
3 P03008 206781 H 2x6 pin 2
4 $16002 7009 TR ST [sorew 2
5 30123011 207068 S felt 1
6 30201075 1075 e silicone oil box 1
7 $01004 7019 1247 M4x7.8 screw 2
8 30201014 255107 EEEs T el 1
9 30209017 206851 Wk plug 1
10 30223005 240247 S felt 1
1 30126009 210766 H pin 1
12 12921002 240246 LIV Al tube 1
13 20123021 202175 JKB5687H 4k oil wick 1
14 30212666 2666 [ Freatid f)!l'fcffe"e oil box 1
15 30222028 2028 B silicone oil box 1

cover

1 3103300100 SR A R AL servo motor 1
2 3103000400 [EEE:d plug 1
3 20131063 k7N washer 1
4 207511026 24T screw 1
5 21111018 JACKlogou logo 1
6 21228001 )y washer 1
7 310817001 WRET screw 2
8 3103000300 LEDAT LED light 1
9 S05068 BRET M5x20 screw 8
1
+iu. &EEH/Thread apool assemblies
= AR Par BN - i
N[ ETR e | | Desorwton |y
1 3013102700 i thread assy 1
2 30102032 503-SA BN thread bar (loer) 1
3 30128024 509 ] washer 2
4 30101028 505SA KRy bracket (3-spool) 1
5 30101029 505SA BT bracket (3-spool) 1
6 20131006 380A 2tk spool pin 5
7 102002 201252 washer 5
8 30101030 527-SA bracket (3-spool) 1
9 20631025 381-SA spool tray 5
10 20631024 507 fiiE] cushion 5
11 20131008 382-SA S spool retaining 5
12 102004 7102 ZET M6 X 34 screw 2
13 01003 512 0 6 washer 2
14 504001 4022 R4 M6 X 10 screw 2
15 30102034 502-SA 2 b thread bar (upper. 1
16 30129005 504-SA SRR joint 1
17 504002 4021 AT M5X 16 screw 4
18 N01004 4805 B V5 nut 4
19 30111008 383-SA i bracket 1
20 30113018 384 SR thread guide bar 1
21 504003 4014 AT MAX 25 screw 1
22 30101031 527ASA [SNET Y bracket 1
23 20631017 233-SA i 5E %% holder 1
24 504004 4012 AT MAX 15 screw 3
25 N01005 4803 B M4 nut 9
26 20131036 293A i thread guide bar 1
27 20131090 2k tread guide pipe 5
28 20131112 s plastic cover 5
29 30103045 506 WRE thread guide 5
30 30122027 386 Fel rid cap 1
31 N01026 5476 BB MISX 1.5 |screw 1
32 30128062 R b washer 2




